@Husqvarna < @ 9

(o a*)

GC 1000-14

Grass Catcher

1.1991

Spare parts
Ersatzteile

Piéces détachées
Reserve onderdelen
Repuestos
Reservdelar

106 23 66-61

7.6-91 Printed in SWEDEN

arkitektko; pia, Huskvarna



No.| Part No. Description
1| 5333093-20 # Lid, Grass Catcher
2 | 533310194 # Pivot Rod
3 Pin, Cotter.062 Dia. x 3/4 In.
4 Flatwasher, 9/32 In.
5 | 5333051-97 # Baffle, Grass Catcher
6 Screen, Slt, Ma Hd, 1/4 x 5/8 In.
7 | 5333092-95 # Cover, Grass Catcher
8 Screw, Taptite, 1/4-20 x 3/4 In.
9 | 5333097-09 # Grass Catcher Support
10 Pin, Clevis, 1-3/4 In.
11 Pin Cotter .091 Dia. x 1 -5/8 In.
12 | 5333116-52 # Support Rod
13 | 5333097-12 Bracket Assy., R H.
14 | 5333097-11 Bracket Assy., L.H.
15 | 533 30 96-48 Rubber Strap, Hold Down
16 *Locknut,1 /4-20 Thd.
17 Screw, Taptite, 1/4-20 x 1-1/2 In.
18 Spacer
19 Screen
20 | 533 3093-65 Bag Grass Catcher
21 | 533 30 59-03 Chute, Lower, (40 In. mover deck)
24 *Locknut 5/16-18 Thd.
26 | 5333053-19 Chute, Upper
28 Screw, HexHd, 1/4-20 x 3/4 In.
29 | 53330 64-92 Latch, Lever
31 Screw, Hex Hd, 1/4-20 x 1 In.
32 | 53305 75-05 Strap, Rubber
33 Spacer
34 | 53305 11-83 Bolt Eye, 5/16-18 x 2 In.
35 Nut, Keps, 5/16-18 x 2 In.
36 Screw Hex Hd 5/16-18 x 1 In.
37 Flatwasher,11/32 In. (40 In. m.deck)
38 | 5330091-37 # Lever Assembly (40 In. m.deck)
39 Nut, Keps, 1/4-20 Thd.
40 Push Nut
41 | 533 3090-70 Blade Hi-Lift
42 | 53304 76-65 Screw Lock, 3/8-24 x 1,25
# Ej lagerforda artiklar. Leveranstid langre an normalt
# Not stocked item. Longer delivery time then normal







